
  

 

SUBMITTED BY 

Ontario Clean Water Agency 
2085 Hurontario Street, 5th Floor 
Mississauga, ON L5A 4G1 

 

    

 

 

 

 
Township of Ramara  
 

Water and Wastewater System 
Capital Plan 

 

 

 

 

 

 

 

 

Date: February 10, 2021 

Project No: RAMARN1614-9999 

Rev: 3  



TOWNSHIP OF RAMARA  
WATER AND WASTEWATER SYSTEM CAPITAL PLAN  

RAMARN1614-9999  MARCH 3, 2021 

 ISSUE AND REVISIONS RECORD 
(2018/06) 

 

 

 

 

 Issue and Revision Record 

Rev. No. Date Prepared by: Reviewed by: Approved by: Rev. Description 

1 December 18, 2020 Natalie Colantonio, 
Nick Larson Nick Larson Nick Larson Draft 

2 February 10, 2021 Natalie Colantonio, 
Nick Larson Lisa Babel Nick Larson Draft 
[...]
The Ontario Clean Water Agency (OCWA) has prepared this capital investment plan for the Township of 
Ramara, hereinafter referred as the “Township”.  The capital plan addresses both vertical (facilities) and 
linear assets of all water and wastewater systems owned by the Township. 

The purpose of this capital investment plan is to assist the Township in estimating the annual capital 
expenditures required to maintain the water and wastewater systems over a ten year period from 2021 
to 2030 with a focus on the next five years.  

The outcomes of this report support other asset management planning processes in the Township, 
including the Asset Management Plan, Water and Wastewater Rate Study and Water Financial Plan.   

2 Scope  
This report captures the following assets in the water and wastewater systems: 

• South Ramara WTP 

• Lagoon City WTP 

• Lagoon City/Brechin Water Tower 

• Bayshore WTP 

• Bayshore WWTP 

• Val Harbour WTP 

• Park Lane WTP 

• Davy Drive WTP 

• Lagoon City/Brechin WWTP 

• Lagoon City Sewage Pumping Stations #1-5 

• Brechin Sewage Pumping Stations #6-8 

• Bayshore East and West Sewage Pumping Stations 

• All sanitary collection system assets 

• All water distribution system assets 

 

 

 

 

 



TOWNSHIP OF RAMARA  
WATER AND WASTEWATER SYSTEM CAPITAL PLAN  

RAMARN1614-9999  MARCH 3, 2021 

 PAGE 2 

3 Methodology 
The methodology used to complete the assessments was as follows: 

• Complete a desktop analysis of all available asset information.  This includes drawings, 
schematics, and annual reports, past budgets, asset inventory and plant maintenance data. 

• Complete site visits to obtain visual condition information of assets and to understand other 
facility performance issues that may be observed through surveillance of the facilities.  It should 
be noted that the scope of the project did not include the visual assessment of underground 
assets. 

• Discuss with system operators to understand history and issues with the assets that may not be 
apparent through a review of available information or visual assessment observations. 

• Establish the spending that is required to address any observed asset deficiencies to achieve 
asset/system performance objectives.   

• Establish the timing of the recommended project spending.  The project timing is categorized as: 

a) Immediate (as soon as possible) – highest priority projects that are recommended to 
complete in the next year or two, or as soon as feasible based on available resources.  

b) Medium term – projects that are recommended to complete in the next five years.   

c) Long term – projects that are recommended to complete in the 6 to 10 year time 
horizon. 

d) Ongoing – Annual funding for multi-year capital programs (i.e. inflow & infiltration 
reduction program)  

4 Limitations 
This report is a planning document to inform future works.  The plan should be reviewed on a routine 
basis and updated as necessary.   

The following limitations are noted: 

• Some of the expenditures identified may require preceding engineering studies to properly 
refine associated cost estimates or refine the scope of work. The costs of potential front-end 
engineering work have been estimated and included in the cost estimates. 

• The accuracy of spending amounts identified in the report decrease with time.  OCWA uses the 
AACE cost estimating framework to identify our cost estimate classification.  Activities 
recommended in the 5+ year window are considered to be Class 5 cost estimates (+/- 50%), with 
increasing accuracy in shorter term project cost estimates.  

• Expenditures recommended in this report do not include the costs associated with:  

o Minor capital works to replace small equipment (i.e. diaphragm pumps, analyzers, etc.) 



TOWNSHIP OF RAMARA  
WATER AND WASTEWATER SYSTEM CAPITAL PLAN  

RAMARN1614-9999  MARCH 3, 2021 

 PAGE 3 

o Operational expenditures such as OCWA’s operating contract, Township overhead costs, 
energy costs, chemical costs, communication costs, etc. 

• The state of assets can change quickly.  The assessment of the assets reflect a point in time 
based on information that was readily observable.   

• No destructive or intrusive testing was completed.  In some cases, recommendations for 
additional testing may be made to confirm the current state of an asset. 

5 Facilities Overview  

5.1 Water Facilities  
A summary of the water facility infrastructure portfolio is shown below in Table 1.  

Table 1 : Ramara Water Infrastructure Portfolio  

System Description Rated capacity Treatment Processes 

South Ramara 
WTP 

The South Ramara Water Treatment Plant 
consists of a raw water intake, a low lift 
pumping station, a package plant comprising 
two treatment units, disinfection, two on-site 
storage reservoirs and a high lift pumping 
station. The WTP services the Heritage Farm 
and Mara Shore Estates Subdivision.  
 
 

387 m3/day 

• Intake crib with raw water sample 
line, pre-chlorination diffuser and a 
chlorine solution line 

• Raw water header with flow 
control, metering, chemical addition 
and static rapid mixer 

• Two  package treatment units 
consisting of a flocculation tank, 
settling tank and dual media filter 

• Post filter chlorination injection 
point 

Lagoon City WTP The Lagoon City Water Treatment Plant 
consists of a raw water intake, a low lift 
pumping station, spiral flow flocculators, and 
granular activated carbon media filters over 
sand. Filtered water is stored in a clearwell 
beneath the treatment plant building. A high 
lift pumping station pumps the treated water 
to the distribution system to serve Lagoon City 
and Brechin. 
 

4,000 m3/day  

• A sodium hypochlorite feed line and 
an alum feed line with associated 
diffusers at  the low lift pumping  

• Four  spiral flow flocculation tanks 
• Two filter-adsorber units, each 

consisting of 1140 mm granular 
activated carbon over sand and 
gravel along with three  backwash 
troughs, two  surface water 
agitators and a 200 mm underdrain 

• Post-filter chlorination system for 
primary disinfection utilizing sodium 
hypochlorite 

• Post-chlorination system for 
secondary disinfection utilizing 
sodium hypochlorite in the high lift 
pumping well 



TOWNSHIP OF RAMARA  
WATER AND WASTEWATER SYSTEM CAPITAL PLAN  

RAMARN1614-9999  MARCH 3, 2021 

 PAGE 4 

System Description Rated capacity Treatment Processes 

Bayshore WTP 

The Bayshore Village Water Treatment Plant 
consists of three  groundwater wells, a 
disinfection system, one  underground 
reservoir, and one  high lift pumping station.  
 

112,000 L 
(reservoir 
Capacity) 

• Three  sodium hypochlorite feed 
systems, one for each well, for 
disinfection 
 

Val Harbour WTP 

The Val Harbour Water Treatment Plant serves 
the Val Harbour subdivision and consists of two 
groundwater wells, a Water Works building, 
two on-site below grade water reservoirs, and a 
high lift pumping station. 
 

87,600 L 
(capacity of both 

reservoirs) 

• Sodium hypochlorite feed system 
for primary disinfection 

• Sodium hypochlorite feed system 
for secondary disinfection 

Park Lane WTP 

The Park Lane Water Treatment Plant is a 
groundwater system. Water is pumped from 
the either Well No. 1 or Well No. 2 to the water 
works building. The system utilizes high lift 
pumping station and two 453 L pressure tanks 
to maintain pressure within the system. Raw 
water is treated with sodium hypochlorite and 
potassium permanganate for iron and 
manganese oxidation. Two greensand filters 
are utilized to remove particulate matter 
resulting from the iron and manganese 
oxidation process. The filtered effluent is 
injected with sodium hypochlorite. A water 
storage standpipe provides contact time before 
the water enters the distribution system.  
 

1.14 L/s (Capacity 
of one filter) 

• Two  1.14 L/s capacity greensand 
filters for iron/manganese removal 
(one duty and one standby) 

• Pre-chlorination system for iron 
oxidation using sodium hypochlorite 

• Iron and manganese removal 
system using potassium 
permanganate 

• Disinfection system utilizing sodium 
hypochlorite 

Davy Drive WTP 

The Davy Drive Water Treatment Plant services 
Riverleigh Woods Subdivision and consists of 
four  groundwater wells, one drinking water 
treatment plant, one 43 m3 standpipe provides 
potable water storage. Two high lift pumps 
discharge treated water into the distribution 
system. 
 

75.69 m3/d (one 
filter) 

• Two  greensand filters for 
iron/manganese removal  

• Two  cartridge filter trains, each 
train consisting of two  cartridge 
filters in series capable of filtering 
particles to 25-1 micron and 1 
micron absolute, respectively 

• Two  UV disinfection units (one in 
each cartridge filtration train), each 
rated to provide a minimum UV 
dose of 40 mJ/cm2 at a flowrate of 
75.69 m3/d 

• Pre-chlorination system for iron 
oxidation using sodium hypochlorite 

• Iron and manganese removal 
system using potassium 
permanganate 

• Secondary disinfection system 
utilizing sodium hypochlorite 

Lagoon 
City/Brechin 
Water Tower 

An elevated water reservoir built in 1979 945 m3 N/A 

 



TOWNSHIP OF RAMARA  
WATER AND WASTEWATER SYSTEM CAPITAL PLAN  

RAMARN1614-9999  MARCH 3, 2021 

 PAGE 5 

5.2 Wastewater Facilities  
A summary of the wastewater facility infrastructure is shown below in Table 2. 

Table 2: Ramara Wastewater Facility Infrastructure 

System Description Rated capacity Treatment Processes 

Lagoon City/Brechin  WWTP 

The Lagoon City WWTP consists of inlet 
works, pre-treatment, extended aeration, 
final effluent clarifiers, sludge 
management works, UV disinfection, and 
an effluent outfall to Lake Simcoe. 

2,273 m3/day 

• Two degritting channels 
to settle out sand and silt 

• One  bar screen for the 
removal of larger solids 

• Three  aeration cells 
equipped with 
mechanical aerators 

• Three  rectangular final 
effluent clarifiers 

• One  first stage aerobic 
sludge digester 

• One  162 m³ second stage 
aerobic sludge digester 

• One  aerobic sludge 
storage tank equipped 
with coarse bubble 
aeration system 

• UV channel type 
ultraviolet (UV) light 
disinfection system 

Bayshore WWTP 

The Bayshore WWTP consists of a sewage 
stabilization and storage lagoon with two  
cells operated in series and an effluent 
spray irrigation system.  

Lagoon Cell A 
Storage Capacity: 

21,600 m3 
 

Lagoon Cell B 
Capacity:  

109,925 m3 

Lagoon treatment system 

Lagoon City SPS #1-5 

All Lagoon City Sewage Pumping Stations 
consist of a concrete wet well with 
submersible pumps with associated 
valves and pump control panel. 

SPS #1 – 3-5 Hp 
pumps 

 
SPS#2 – 2-3 Hp 

pumps 
 

SPS #3 – 2-5 Hp 
pumps 

 
SPS #4 – 2-25 Hp 

pumps 
1-30 Hp pump 

 
SPS #5 – 2-5 Hp 

pumps 
 

N/A 



TOWNSHIP OF RAMARA  
WATER AND WASTEWATER SYSTEM CAPITAL PLAN  

RAMARN1614-9999  MARCH 3, 2021 

 PAGE 6 

System Description Rated capacity Treatment Processes 

Brechin SPS #6-8 

Sewage Pumping Station #6 consists of a 
1.8 m dia. concrete wet well complete 
with ultrasonic level controllers and float 
switches, a high liquid level alarm 
complete with an autodialer, and an 
above ground FRP enclosure housing two  
horizontal self priming pumps with 
associated valves and pump control 
panel. 
 
Sewage Pumping Station #7 consists of a 
2.4 m dia.  concrete wet well equipped 
with two  submersible pumps,  
complete with ultrasonic level controllers 
and float switches, a high liquid level 
alarm complete with an autodialer, and a 
pump station by-pass connection, 
together with an above ground FRP 
enclosure with associated 
valves and pump control panel. 
 
Sewage Pumping Station #8 consists of a 
2.4 m dia. concrete wet well equipped 
with ultrasonic level controllers and float 
switches , a high liquid level alarm 
complete with an autodialer and a pump 
station by-pass connection, together with 
an above ground single storey building 
housing two  horizontal self-priming 
pumps with associated valves and pump 
control panel. The station also has an 
Odour Control system consisting in a 
Bioxide treatment system. 

SPS #6 – 12.5 L/s 
 

SPS #7 – 13 L/s 
 

SPS #8 – 37.5 L/s 

N/A 

Bayshore SPS (East and 
West) 

Both Bayshore Sewage Pumping Stations 
consist of a concrete wet well with two  
submersible pumps with associated 
valves and pump control panel, as well as 
a separate building housing a generator. 

East SPS – 2-20 Hp 
pumps 

 
West SPS – 2-5 Hp 

pumps 

N/A 

 

6 System Assessments 

6.1 Site Specific Observations 
Appendix A provides the summary of observations made during the site visit for each facility, and 
respective actions or projects recommended for rectifying the identified issues are listed in Appendix B 
and summarized in Section 7.  



TOWNSHIP OF RAMARA  
WATER AND WASTEWATER SYSTEM CAPITAL PLAN  

RAMARN1614-9999  MARCH 3, 2021 

 PAGE 7 

6.2 General Observations 
Sanitary Sewer Collection Systems – There are high levels of inflow and infiltration (I&I) in the sanitary 
sewer collection systems.  Extraneous flows that enter the collection system cost money in terms of 
energy and chemicals, as well as taking up plant capacity that could otherwise be used to service more 
people.  Additionally, if these flows are a result of infiltration through defects in the sewer piping, this 
can lead to erosion of the pipe bedding, which in turn compromises the pipe support and leads to future 
pipe collapse.  

The capital plan contains a recommendation for an I&I reduction program that is based on completing 
inspections of the sewers to find places where extraneous flows are entering the system, and then 
conducting targeted rehabilitation or repair activities.  This program should be completed on a 
catchment-by-catchment basis for each sewage pumping station and exacts costs will be dependent on 
inspection findings.  Pre and post flows should also be compared to quantify the return on investment 
from the rehabilitation program.  

Water Facilities – All of the water facilities were either constructed or underwent major refurbishment 
in the post-Walkerton enhancements that were completed in the late 1990s and early 2000s across 
Ontario.  Much of the process equipment, while still meeting expectations, will require refurbishment or 
replacement in the 6 to 20 year time frame as major components reach the end of their lifecycle.  
Therefore, required average annual capital spending in the long term horizon (5+ years) will be greater 
that what is being recommended in the next five years.  

Wastewater Facilities - Both wastewater treatment plants are functional and able to meet their 
regulatory objectives. 

• It is noted that the Bayshore spray lagoon treatment facility is in the midst of an ongoing 
Environmental Assessment (EA) to determine the best option for the facility.1  This capital plan 
will be updated when the EA is finalized, however until that time the capital plan is based on 
ensuring the facility is able to fulfill its current requirements. There is also a Process 
Optimization Study planned for 2021 which will provide a long-term optimization strategy for 
this facility. 

• It is likely that in the future the Lagoon City wastewater treatment facility will require a 
significant capital investment to ensure it will continue to meet expectations.  The schedule for 
this investment will depend on the timing and magnitude of growth that occurs in Brechin and 
the Brechin to Lagoon City corridor. The recommendation to complete a long term servicing 
strategy for this part of the community will bring clarity to the long term capital plan for this 
facility to accommodate growth, potential regulatory changes and end-of-life cycle 
replacements.  

Energy Efficiency – An initial walk-through of the facilities has identified a number of opportunities to 
reduce costs from heating buildings or operating process equipment, such as:  